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UN38.3 Lithium Battery Test Summary

Lz 5 S

BATTERY TRANSPORTION INFORMATION
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Name of cell, battery or product manufacturer, as applicable: IR 3 ST fife 58 245

-5 Model : P1443C2 A7) RN AR B IR A

4% Name :  Protected Li-ion Rechargeable Battery Hibik: SF, Bldg 4, Fenmenao Industrial Park, Bantian, Long Gang, Shenzhen
{fii& Description : Lithium lon Battery (Rechargeable) 518129, China

. N Hi5-5H: +86 755 8995 6056
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L1 5T +86-0755-33663308

i fE bk info@keeppower.com.cn
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Cell, battery or product manufacturer’s contact Information to include
address, phone number, email address and website for more information:
Manufacturer : KEEPPOWER TECHNOLOGY CO., LIMITED

Address: 5F, Bldg 4, Fenmenao Industrial Park, Bantian, Long Gang,

HEFE Lkt sem@waltek.com.cn

Shenzhen 518129, China
Pk http://ww.semtest.com.cn

Phone number: +86 755 8995 6056

) | Email address: info@keeppower.com.cn
Name of the test laboratory to include address, phone number, email

Website: N/A

address and website for more information:
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Test laboratory: Waltek Testing Group (Shenzhen) Co., Ltd.

o . . o A unique test report identification number: Issue date of the test report:

Address: 1/F., Room 101, Building 1, Hongwei Industrial Park, Liuxian 2nd

o . WTX20X07049716B001 2020-08-11
Road, Block 70 Bao'an District, Shenzhen, Guangdong, China

List of tests conducted and results (i.e., Pass/Fail):
Phone number: +86-0755-33663308

Test T.1: =& Altitude Simulation :Pass
Email address: sem@waltek.com.cn LU, Alttu imufat
Test T.2: #JiK Thermal Test :Pass
Website: http://www.semtest.com.cn ik
: " Test T.3: #&Z)) Vibration :Pass
FEL S Bl Y A I <
. Test T.4: 7 Shock :Pass
Description of cell or battery :
s Test T.5: #Mi%E# External short circuit :Pass
HEY HLIB SR Cell/battery Type : Lithium ion :
Test T.6: it /4t Impact/Crush :Pass
s Bl Cell or Battery : Cell (Single cell battery)
Test T.7: id 7t HL Overcharge :Pass
# B ek FUR LC or W/h rating : 3.52W/h(Wh)
Test T.8: 5l f Forced discharge :Pass
&1 Weight . 18.4Grams MR HABTERE: £ Testing additional comments: None

ZRARAERNIRER (REH) (B 38.3.3 () M138.3.3 (g)): AEH | ZHITMAEAN (IHKAARETM) BEITILEIT: Revision 6/Amend.1

Reference to assembled battery testing requiremen: (i.e., | Reference to the revised edition of the Manual of Test and Criteria used and

38.3.3(f) and 38.3.3(g)): Not applicable A Uikl A PO
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Signature with name and title of signatory a a[x'g.dication

AUA AN = B 2= | fhis document remains valid as long as no changes, modifications, or
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to amendments thereto, if any: Revision 6/Amend.1

information provided:
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/"/F: transported from a KEEPPOWER TECHNOLOGY CO., LIMITED.
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